Gemcitabine HCI

[IGEMM] Gemmis® 200mg/Vial ATC Code : LOIBCO0S5
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Antineoplastic Agent, Antimetabolite (Pyrimidine Analog).

Note: Prolongation of the infusion duration > 60 minutes and administration more
frequently than once weekly have been shown to increase toxicity.
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Administration: IV infusion over 30 minutes.
Indications and dosage regimens:
Breast cancer, metastatic: 1V:
1250 mg/m? over 30 minutes days 1 and 8; repeat cycle every 21 days (in
combination with paclitaxel) or (off-label dosing; as a single agent) 800 mg/m?
over 30 minutes days 1, 8, and 15 of a 28-day treatment cycle (Carmichael, 1995)
Non-small cell lung cancer, locally advanced or metastatic: [V:
® 1000 mg/m? over 30 minutes days 1, 8, and 15; repeat cycle every 28 days (in
combination with cisplatin) or 1250 mg/m? over 30 minutes days 1 and 8; repeat
cycle every 21 days (in combination with cisplatin) or
® (off-label dosing/combination) 1000 mg/m? over 30 minutes days 1 and 8; repeat
cycle every 21 days (in combination with carboplatin) for up to 4 cycles, or
® (off-label combination) 1000 mg/m? over 30 minutes days 1, 8, and 15; repeat
cycle every 28 days (in combination with carboplatin) for up to 4 cycles
(Danson, 2003), or
® (off-label combination) 1000 mg/m? over 30 minutes days 1 and 8; repeat cycle
every 21 days (in combination with docetaxel) for 8 cycles, or
® (off-label combination) 1000 mg/m? days 1, 8, and 15; repeat cycle every 28
days (in combination with vinorelbine) for 6 cycles.)
Ovarian cancer, advanced: 1V:
® 1000 mg/m? over 30 minutes days 1 and 8; repeat cycle every 21 days (in
combination with carboplatin) or
® (off-label dosing; as a single agent) 1000 mg/m? over 30-60 minutes days 1 and
8; repeat cycle every 21 days, or
® (off-label combination) 1000 mg/m? over 30 minutes days 1, 8, and 15; repeat
cycle every 28 days (in combination with paclitaxel) for up to 6 cycles.
Pancreatic cancer, locally advanced or metastatic: IV:
® [nitial: 1000 mg/m? over 30 minutes once weekly for 7 weeks followed by one
week rest; then once weekly for 3 weeks out of every 4 weeks or
® (off-label combinations) 1000 mg/m? over 30 minutes weekly for up to 7 weeks
followed by one week rest; then weekly for 3 weeks out of every 4 weeks (in
combination with erlotinib) or
® 1000 mg/m? over 30 minutes days 1, 8, and 15 every 28 days (in combination
with capecitabine) or
® 1000 mg/m? over 30 minutes days 1 and 15 every 28 days (in combination with



cisplatin) or

® 1000 mg/m? infused at 10 mg/m?*/minute every 14 days (in combination with
oxaliplatin) or

® 1000 mg/m? days 1, 8, and 15 every 28 days (in combination with paclitaxel
[protein bound]).

Bladder cancer (off-label use):

Advanced or metastatic: [V:

® 1000 mg/m? over 30-60 minutes days 1, 8, and 15; repeat cycle every 28 days (in
combination with cisplatin) or

® 1000 mg/m? over 30 minutes days 1 and 8; repeat cycle every 21 days (in
combination with carboplatin) until disease progression or unacceptable toxicity.

Transitional cell carcinoma: Intravesicular instillation:
2000 mg (in 100 mL NS; retain for 1 hour) twice weekly for 3 weeks; repeat
cycle every 4 weeks for at least 2 cycles.
Cervical cancer, recurrent or persistent (off-label use): 1V:
® 1000 mg/m? days 1 and 8; repeat cycle every 21 days (in combination with
cisplatin) or

® 1250 mg/m? over 30 minutes days 1 and 8; repeat cycle every 21 days (in
combination with cisplatin) or

® 800 mg/m? over 30 minutes days 1, 8, and 15; repeat cycle every 28 days (as a
single agent) or

® 800 mg/m? days 1 and 8; repeat cycle every 28 days (in combination with
cisplatin).

Head and neck cancer, nasopharyngeal (off-label use): IV:
® 1000 mg/m? over 30 minutes days 1, 8, and 15 every 28 days or
® 1000 mg/m? over 30 minutes days 1 and 8 every 21 days (in combination with

vinorelbine)
Hepatobiliary cancer, advanced (off-label use): 1V:
® 1000 mg/m? over 30 minutes days 1 and 8; repeat cycle every 21 days (in
combination with cisplatin) or

® 1000 mg/m? over 30 minutes days 1 and 8; repeat cycle every 21 days (in
combination with capecitabine) or

® 1000 mg/m? infused at 10 mg/m?/minute every 2 weeks (in combination with
oxaliplatin)
Hodgkin lymphoma, relapsed (off-label use): IV:
® 1000 mg/m? (800 mg/m? for post-transplant patients) over 30 minutes days 1 and
8; repeat cycle every 21 days (in combination with vinorelbine and doxorubicin
liposomal) or

® 800 mg/m? days 1 and 4; repeat cycle every 21 days (in combination with
ifosfamide, mesna, vinorelbine, and prednisolone)

Malignant pleural mesothelioma (off-label use; in combination with cisplatin):
® 1000 mg/m? over 30 minutes days 1, 8 and 15 every 28 days for up to 6 cycles or
® 1250 mg/m? over 30 minutes days 1 and 8 every 21 days for up to 6 cycles

Non-Hodgkin lymphoma, refractory (off-label use): I'V:
® 1000 mg/m? over 30 minutes days 1 and 8; repeat cycle every 21 days (in

combination with cisplatin and dexamethasone)) or
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® 1000 mg/m? every 15-21 days (in combination with oxaliplatin and rituximab)
Sarcoma (off-label uses): 1V:
Ewing’s sarcoma, refractory:
675 mg/m? over 90 minutes days 1 and 8; repeat cycle every 21 days (in
combination with docetaxel)
Osteosarcoma, refractory:
® 675 mg/m? over 90 minutes days 1 and 8; repeat cycle every 21 days (in
combination with docetaxel) or
® 1000 mg/m? weekly for 7 weeks followed by 1 week rest; then weekly for 3
weeks out of every 4 weeks.
Soft tissue sarcoma, advanced:
® 800 mg/m? over 90 minutes days 1 and 8; repeat cycle every 21 days (in
combination with vinorelbine) or
® 675 mg/m? over 90 minutes days 1 and 8; repeat cycle every 21 days (in
combination with docetaxel) or
® 900 mg/m? over 90 minutes days 1 and 8; repeat cycle every 21 days (in
combination with docetaxel)
Small cell lung cancer, refractory or relapsed (off-label use): IV:
1000-1250 mg/m? over 30 minutes days 1, 8, and 15 every 28 days (as a single
agent)
Testicular cancer, refractory germ cell (off-label use): IV:
® 1000-1250 mg/m? over 30 minutes days 1 and 8 every 21 days (in combination
with oxaliplatin) or
® 1000 mg/m? over 30 minutes days 1, 8, and 15 every 28 days for up to 6 cycles
(in combination with paclitaxel) or
® 800 mg/m? over 30 minutes days 1 and 8 every 21 days (in combination with
oxaliplatin and paclitaxel)
Unknown-primary, adenocarcinoma (off-label use): 1V:
® 1250 mg/m? days 1 and 8 every 21 days (in combination with cisplatin) or
® 1000 mg/m? over 30 minutes days 1 and 8 every 21 days for up to 6 cycles (in
combination with docetaxel)
Uterine cancer (off-label use): IV:
® 900 mg/m? over 90 minutes days 1 and 8 every 21 days (in combination with
docetaxel) or
® 1000 mg/m? over 30 minutes days 1, 8, and 15 every 28 days.
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